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I LOAD TEST FOR GULLY TOPS AND MANHOLE TOPS

c6ng ty TNHH Thudng mEi vi Chi6u sSng Rqng D6ng

Dia chi: Sd 7327, dudng Gidi Phdng, td 17, phudng Hodng. LiQt, quQn Hodng Mai, Tp. Hd Nr.i

Th& tai s6n phdm nHp hd ga

T6n m5u/Som ple nome:

CdplAi/Closs: '

Xudt x0/source:

M6 te meu/D escription:

PP thil /rest menthod:

C6ng ty TNHH Thudng mEi vi Chi6u

1m5u nguy6n

BS EN 124-1;2015

sdng Rqng D6ng

Ngiy nhin mluf Received dote:

Ngiy th& nghiQm/rested date:

N5p h6 ga Composite khung vu6ng 6m 850x850, nip trdn D650

12.5 tfn

2,-lOtl2OL9

2uOLlz0ts

KEr euA rxfi rucurEM / rEsr REsuLr

srr/
No.

TGn chi ti6u
I Choracteristics

Ddn vi

lunits
Kdt qui
lResults

Y6u cbu/Reguests

BS EN 124-1:2015

1
K[ch thudc
lDimension

mm 850x850

2
Dudng kinh dudng trdn nQi tidp c0a khung dd - Co
lCleor opening - CO

mm 605.0

3
Dudng kinh tdm l6t
lDiometer of test blook

mm 250.0 250

4

Xiic dinh bidn dang du sau 5 lbn th& A 2B m,lc$i
y6u cbu/aede rmine measurement of the permonent of
the cover ofter five times the opplicotion oJ 2/3 of the

test lood

+ Tii trgng thil/Test lood KN 83.33

+ Bi6n dgng drr sau 5 lhn thr?

f Meosurement of the permanent of the

cover ofter five times

mm 0.34 < CO/100 =5.050*

5
Iht} tai & t6i trqng thi6t kd

lApplicqtion of the test lood

+ T6i trOng th?/test load KN 125.0
+ Thdi gian duy tri tii
/Time maintoined of test lood

S 30.0 30+32

+ Tinh trqng miu sau khi thr?

/Sample status afer testing
Kh6ng h6ng/Undomaged

(+) - D0 v6ng y€u cdu cho logi S 725 kN vdi CO z 451mm

Nhfin x6t/Remork: K6t qua th0 nghiQm phi hgp t6i trqng y6u cbu/ Test results meet the requested load
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